



Test report

Client:	Dolle A/S Vestergade 47 7741 Frøstrup		
Material:	Hatch door, Model EI45, 800 x 700 mm.		
Sampling:	The test material was delivered by Dolle and received at the Danish Technological Institute on 2019-06-28. The test material was labelled 855718-S by the laboratory.		
Period:	The testing was carried out 2019-06-28.		
Method	EN 14351-1:2006 +A2:2016: EN 1026:2016:	Windows and doors – Product standard, performance characteristics - Part 1: Windows and external pedestrian doorsets. Windows and doors – Air permeability – Test method	
Result:	Classification of the test specimen according to EN 14351-1 4.2, 4.5 and 4.14 and the standards mentioned below: Air permeability: Class 4 at ± 600 Pa EN 12207 – Windows and doors Air permeability - Classification		
Storage:	As the test is destructive and non-reproducible the samples have been re-moved immediately after ending the test.		
Terms:	Accredited testing was carried out in compliance with international requirements (EN/ISO/IEC 17025:2005) and in compliance with Danish Technological Institute's General Terms and Conditions regarding Commissioned Work accepted by Danish Technological Institute. The test results apply to the tested products only. This report may be quoted in extract only if the laboratory has granted its written consent.		
Location:	2019-06-28, Danish Technological Institute, Building & Construction, Aarhus		


Mads Møller Hansen
Consultant, Engineer

Telephone: +45 7220 1141
E-mail: mmh@teknologisk.dk


Mads O. Fricke
Team manager

Telephone: +45 7220 1851
E-mail: mfri@teknologisk.dk